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o 4 AR Chinese
Name of Sample £ Cylindrical Li-ion battery YC18650-3726-1S3P 3.7V 7800mAh 28.86Wh
English

BT 1121020044

Sample No.
_§%$ﬁ KUk E AT IR A W]
Consignor ¢
A }ﬁ${1 T A% PR BE A A PR A T

Manufacturer ChangHong Grand-Pro Tech Co., Ltd.
BRI T % WeAvI (R TR SIS DL AT

Test method

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “"Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3

B T fai s d st WEAbRAEF )

3 ' "“ 5 v ” .
*]iﬁ-/& ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
= RIS o .
:%”b% i MORHRIAH 52
ppearance Blue Plastic film shell
> <2, AL &
s B 9021-02-01 At B B 2021-03-01 ~ 2021-03-22
Accepted Date Test Date
ol B e RERELL S PR B phili; AN M i AR sl
s Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Impact, Overcharge, Forced discharge
AR, ARE T AT AT T B B3 i g T8 b AR T
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3pRAEEIK. /- 1o, 1
¥R #E  |The sample has passed the test items of UNITED NATIONS "Recofmépdations on the
TRANSPORT OF DANGEROUS GOODS” Manual of T_ésts and Criteria ST/SG‘/AC. 10/11/Rev. 6
Conc|u3i0n Amend. 1 38.3 1 !
10 E 3 (Bate) :  —2021-08-22
Py A 46 B gl Bt 41 Rechargeable Lithium Battery. /
p)
Comment
E ik NoE / R B S AL
Consignor 423000
Address Post Code
wE 72 LR %34 Gk ﬂ@ﬁ
Approver: '/0 = Checker: Compiler:
RE

Title:

Hil A TR (Vice chief engineer)
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Name of Test Standard requirement or The )
No. s Clause Number of Standard Test Result | Conclusion [ Remark
A O T fo b B e R A i Ts iR b
HET Y ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | ILFH 3 1
1 Ai?aﬁdjﬁ ‘_LUAF ! ] P See Appendix 1 A /
titude UN Manual of Tests and Criteria Passed
simulation S'l‘/SG//\C. 10/11/Rev. 6 Amend. | Section
38.3 Test T.1
7 T fa b Doz R TS WAy
3 e T WEY ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | hLEfFK 2
2 kel BT 2 See Appendix 2 & o/
Thermal test UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. | Section o
38.3 Test T.2
A (e T e b et il 1 sl ks
R AEFIEY ST/SG/AC. 10/11/Rev. 6 Anend. 1 38.3 | JLFH & 3
3 . . WHT. 3 See Appendix 3 Lok /
Vibration UN Manual of Tests and Criteria Passed
ST/SG//\C. 10/11/Rev. 6 Amend. | Section -
3 Test 'T. 3
1%% ﬂ T fa by ez i Ll u\%ﬁllbj
whis ?ﬂ”fﬂ]}}ﬁ‘ ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | BLEHE 4
4 Shock T 4 . . See Appendix 4 k% /
UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section )
38.3 Test T.4
fé" TR T ok s e i g it W Abs
= ’TIJ, 3 ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | BLEHE 5
5 ﬂ‘ﬁ?l%h BT See Appendix 5 EH /
External short UN M(mull of Tests and Criteria Passed
circuit ST/SG/AC. m/lmm 6 Amend. | Section
38.3 Test T.5
A K] fi‘ﬁﬂf#ﬂiﬁ’%‘ﬁﬁﬂ@@iﬁ(ﬁ WG AR
T AETHEY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3 WL 6
6 . BT 6 e See Appendix 6 s /
mpact UN Manual of Tests and Criteria Passed
S'I‘/S(}//\C. 10/11/Rev. 6 Amend. | Section
Test T.6
HAILI (TR T e imif s T KA by
7cH HEFME) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | P& 7
7 RET. 7 See Appendix 7 EH /
Overcharge UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. | Section i
38.3 Test T.7
A T fa ke Gz m A aists B Abs
AT ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | WK 8
8 g&%ﬂm‘% BT 8 See Appendix 8 i /
Forced discharge UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. I Section o
38.3 Test T.8
*&mﬂ%iﬁ%ﬁ h B :20°C-22°C; IZN BER /%
Test Environment Ambient temperature:20°C-22°C;Ambient humidity : /%
Condition
Bl A )
. Test Item
rORBHA =
Subcontracted Test NMORET & AR 4 R % /
Condition Subcontracted | Name Post Code
Laboratory Woht / 4,75 /
Address Tel
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] | BRAB LA |
No. Name of Test Items | A]titude simulation
S AL 15
. . RIEHA] Bef R G Aft -
*‘f‘tﬁi **_%;Hi‘%} ‘\j_l Al Betfore jgﬁ\a er }}ﬁ:i—jﬁk *’]%%E ;:j"_,f&
%""J‘ Sample Status }ﬁg ﬁ-—ﬂg%/}— }ﬁi ﬂ‘ﬁ&%/}. Mass Loss | Residual }ﬁ
Sample Mass ocv Mass ocv OCV  |Other
No. /g Y /g N 1% 1% Event
00 ] e e e | 145,98 4.16 145.86 | 4.16 0.07 100.00 | ©
R S N S TN 416 | 146.17 | 4.16 0. 01 100.00 | ©
003 | oxerondkl | 146.78 .17 | 1677 | a7 0.01 100.00 | o
004 | el o] 146.36 4.17 146.34 | 4.17 0. 01 100.00 | ©
005 | seaporekl | 146.92 4.16 146. 90 4.16 0. 01 100.00 | ©
006 | psoomacrriedl ORI 1 4.150 1'1aee | 4.15 0.02 | 100.00 | ©
25CYCEAR T i :
007 | psompaa il S iesids, 50 416 | 146.46 | 4.16 0.03 | 100.00 | O
008 | proiriride, | 14685 490 ) 14880 | 417 0. 03 100.00 | o

V1o ¢ This space intentionally
A r\ﬁ:E left blank

Fik: L-R V-IRA DA R-3RE F-R KO-/, RARA. AR, L. AAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 9 BRRAB LA | B
No. Name of Test Items Thermal test
S NEY S1 A
; 5 & A Bef B Aft ,
He|  Hens [ Bel REE AR i 4| A4 0E R4
S ) >4
%5 Sample Status RE |FFRBE RE FF 3% %, /& | Mass Loss| Residual | L
Sample Mass ocv Mass ocVv OCV |Other
No. /g N /g N % % Event
001 | oot o | 14586 416 | 145.84 | 4.11 0.01 98.80 | o©
002 | oivmay | 14617 | 416 | 146.08 | 4.1l 0.06 | 98.80 | o
1CYCTE A A ) ) ~
003 | jarrieae o | 146,77 4.17 146.70 |  4.12 0. 05 98.80 | o
ICYCoE A fu il c =
008 | e - |46 84 417 146.22 | 4.11 0. 08 98.56 | o
25CYCHE 4 A J : . A .
005 | pciCEERL | 146.90 4.16 146. 81 4.12 0. 06 99.04 | o
006 | olioRenE g Ngee | 415 P16 | 41 0.05 | 99.04 | o
26CYCHE 4 7 . . ’
007 | pocrCmaR g, 46 4.16 146.40 |  4.12 0. 04 99.04 | o
008 2CVCEETER 146. 30 4.17 146402 | 4.12 0. 05 98.80 | o

25CYC Fully charged

\| 1o g 2|This space intentionally
o) l‘j:‘E left blank

%ii: L-R V-IRA DMK R-#KF F-R K -k, RAA. LMK, REE. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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No. Name of Test Items | vipration
b TASE & TA
o HokA RIEA] Before R/ After FERE | A BE| i
%5 Sample Status RE FREE| Fe FF#4d, JE | Mass Loss | Residual %
Sample Mass OoCV Mass oCcVv OCV Other
No. /g A% /g NV /% 1% Event
leyesg A s =
001 | O0ErkR | igs84 | 411 | 145.90 | 4.08 0.00 | 99.271 | o
1CYCHEA e e
002 | gedcErmt | 4608 | 411 | 14615 | 4.10 0.00 | 99.76 | o
ICYCoE AT P .
003 | lcmEEd | 4670 | 412 | 146.78 | 412 0.00 | 100.00 | o
ICYCHEA A i ¢ ¢ ST
004 | ATOmERE | igpa | 4 | 14628 | 410 0.00 | 99.76 | o
25CYC5E4 A HL . ”
005 | ,lCEEAN | 4681 | 412 | 146.87 | 4.12 0.00 | 100.00 | o
250VC5E AT e i .
006 | RrReRE SE TR | 4. 10000 14605 || 410 0.00 | 99.76 | o
007 | poaricudlll uid6 40 | 412 | 146.46 | 4.12 0.00 | 100.00 | o
008 2BCTCoH ST 146.22 |  4.12 146. 28 4.12 0.00 | 100.00 0

25CYC Fully charged

j\—FHﬂ[LThis space intentionally
left blank

%i: LR V-RA D-ARAK R-sKE P-RK -k, RRA. LR, R LAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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No. Name of Test Items Shook
S ASE s
I A] Bef &)a Aft a
5| HERA o B A ] g ik Ml | e
PR Sample St:;us &g | FRLE| AT 344, JE | Mass Loss | Residual | 3
Sample E Mass oCcv Mass oCV OCV Other
K /g AY /g AY 1% /% Event
001 | oyl | 14590 | 408 | 145.95 | 407 0. 00 99.75 | o
002 | et | 14615 [ 410 146.17 | 4.10 0. 00 100.00 | o
003 | oyerorEmm 0| 1678 | 412 | 1681 [ 411 0. 00 99.76 | o
004 | sont oA o | 14823 | 410 | 14626 | 410 0.00 | 100.00 | o
005 | gy Rt | w4687 | 412 | 14691 | 411 0. 00 99.76 | o
006 | ponrone BBl P 146v75 |1 4. 198 T 1469 || 4,10 0.00 | 100.00 | o
007 | pomrcant Sfileue | 412 | 146.52 [ 411 0. 00 99.76 | o
008 | g ol Sl 08 | 4.12 14638 | 4.12 0. 00 100.00 | ©

., AThis space intentionally
N 2 )
J‘T't left blank

Hix: Ll V-IRA DAk R-BEL F-RK -k, RRA. AR, R, AAX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 5 RARE 24 | Aish T

No. Name of Test Items External short circuit
H k5 R A k@R SE Py
Sample No. Sample Status Max. Extern/a%:Temperature Othier Tvest

aet ICYéC;Eﬁjrt Cfﬁiged 56. 6 o

0 lCY(leP{SEj\ fﬁ;&l"ged 55.7 o

005 1CY(1C}1{1C117§? :ﬁjiged 6. 8 o

uhe 25C\2(gcgﬁﬁv¢ zﬁgged 55,5 o

= 25032?3?? :ﬁ;%ged 56. 8 o

i 25C\%gcggﬁ?§$ged r 55.0 o

ot 2502(2(?’5??\1\ ﬁ:{ged 55.8 o
T2 This space intentionally left

blank

Fix: D-MAR R-2E PR K 0-AMAR. LAK. AL,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A 6 RREE LA | di
No. Name of Test [tems Impact
M5 SR A HaHRBRSEE -
Sample No. Sample Status Max. Extern/atICTemperature Other Event
w0 1CchCY5%%? Ogi?aél ty 116. 4 o
o lCYICCY‘SCO%S Og/‘;?a:ny 111.1 o
r ICYICCYSCC'%? Octﬁai ty 120.8 o
- ICYICCYSCO“Z Oc%aga%l ty 127.3 o
o 1CY1CCY5C0°/§) Og/ﬁa?afi ty 119.6 o
Ut 25c2\{50C YSCOO/E3 ch;ﬁ;é!i ty 136.9 o
ey
o5 25(42‘15{35(;)‘; ngﬁa{?i ty 4.1 o
Uiy 25C2Yﬁg\i5£ ofocozgai ty 128.0 o
o 25&%?0%? %ﬁ;ﬁ ty 115.3 0
ahi 25c2\(5cC Y5C0°/§ chiffi ty 111.6 o
LR 4511 This space intentionally left

blank

& DR F-A&2 K 0-LMk. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% . BARE LA |7

No. Name of Test Items | gyercharge
et oK & FAeR R
Sample No. Sample Status Other Event

019 L0KC Futly oharged .

020 (Y Fully shotged 0

021 lCYéCEEﬁfﬁgged Q

022 L61C Fuli charged .

023 250YC Fully ohatged :

024 25CYC Fuls sharged 2

025 ZSC‘fécég{tls}?\ﬁ;%ged o

Qa6 zscggféﬁﬁf ﬁlalf[ged P
DRSIE This space intentionally left blank

HiE: DA F-R K 0-AMik. LA K.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 N ¥R B & AR 53 TR T
No. Name of Test [tems Forced discharge
T RS H I
Sample No. Sample Status Gtkier Exent
027 1cYC lpcjlcff {dtihé(c%arged 0
028 10YC ]ffcllylciialgiﬁfc‘k%arged 0
029 10YC IFCJF gﬁjgi)}z(c?arged 0
030 1CYC fjlci;f%ibfct&arged 0
031 1CYC IFC\ECE? fclgarged 0
032 1cYC lf%f iléﬁd}ibzc?arged Y
033 1CYC lﬁ?ﬁ%%ﬁ i:i%arged 0
034 1CYC lIC: ICI}? {(Tijé(crl?‘arge d 0
035 1CY0 l}f*‘c:lclj; ic;{x:ﬁsﬁc%arged o
036 1CYC IFCLTIC 17;45\? i(crE‘arged 0
037 25CYC2 SFCJiciij\Ei%ibfc%arged 0
038 25(:YC,ZBFCJGCEV(z /iﬁ i(cll%arged 0
039 25CYC?5FCI 1C 1%4§ib§cr}?‘arged : 0
040 25CYC?5I7C;T1C gﬁ;}fc?arged Y
041 25CYC2 SFC\TlC l;:?/fi%crlt}arged Y
042 25CYC2 Sggfiié%ibfc?ax~ged 0
043 zscycz SFCLC i??iﬁférlllarged 0
044 z.scyn;Z SFCJF ijzcﬁihi:rgar'ged 0
045 — ol lifé%;)fcfarged Y
046 25CYC?5£T51?Ti%c?arged O

&k DR F-ARLK O-TMR. TAXK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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